
Chemistry and Materials Research                                                                                                                                                    www.iiste.org 

ISSN 2224- 3224 (Print) ISSN 2225- 0956 (Online) 

Vol.9 No.1, 2017 

 

34 

Efficiency of Wastewater Treatment System and Its Use for 

Irrigation - A Case Study of a private University in Ghana 
 

Gati L,
1
*      Gordon A

1
      Mustapha M. B.

2 

1.Accra Technical University, SLT Department, Accra, Ghana 

2.Water Research Institute (WRI) - Council for Scientific and Industrial Research (CSIR), Accra Ghana 

 

Abstract 

The reuse or utilization of treated wastewater for irrigation is conventionally considered as a means of mitigating 

water shortage or abating water pollution. Wastewater treatment plants designed for reuse in irrigation are more 

appropriate for developing countries striving to enhance access to improved sanitation. It is well known that 

successive stages of treatment of sewage effluent reduces the quantity of suspended solids, organic matter and 

nutrient load, bacteria population as well as biological oxygen demand to the extent that the final treated effluent 

contains virtually a small fraction compared to the influent sewage. A short-term assessment of the decentralised 

reuse-oriented effluent system of a private University (in Ghana) was carried out to determine its effluent quality 

for the purpose of irrigating its landscape. The investigation showed that Total Coliform, E. coli and Vibrio spp. 

were significantly reduced, through the treatment stages, but not to within Internationally accepted guideline 

values. Salmonella spp. was not significantly reduced. Physical parameters, nutrients as well as biological 

oxygen demand did not show any variation along the treatment stages. Suspended solids, optimum temperature 

and pH were identified as contributing to treatment inefficiency of the plant. It is therefore recommended the 

treated wastewater, prior to disinfection, should be filtered to reduce suspended solids. This will enhance 

effective chlorination and by extension, significantly reduce bacteria population. Furthermore Regular 

monitoring and laboratory analysis of the recycled effluent from the plant should be carried out by the EPA or 

other professional organisation to ensure compliance. 

Keywords: Reuse, Wastewater, Irrigation, Chlorination 

 

1. INTRODUCTION 

Many environmental issues, particularly with water pollution and wastewater management have been reported in 

recent years within many developing countries. Similarly, the provision of good liquid waste treatment facilities 

have also become matters of growing concern in developing regions of the world. Rapid population increase and 

urbanization without adequate waste management has led to the pollution of both aquatic and terrestrial 

environment (Bosque-Hamilton, 1999).  

In addition, untreated wastewater usually contains numerous pathogenic or disease causing 

microorganisms that dwell in the human intestinal tract. Wastewater also contains nutrients, which can stimulate 

the growth of aquatic plants leading to eutrophication and dissolved oxygen (DO) depletion. For these reasons, 

the immediate and nuisance-free removal of wastewater from its sources of generation, followed by treatment 

and disposal is not only desirable but also necessary in a modern society (Tchobanoglous et al., 1991).  

In many parts of the world, wastewater re-use is already an important element in water resource 

planning. The ultimate goal in wastewater treatment is its management in a manner in which the environment is 

protected, and also commensurate with public health, economic and social concerns (Tchobanoglous et al., 

1991). 

In Ghana, many of the existing sanitation facilities are in disrepair and only 10 % of the approximately 

70 wastewater and faecal sludge treatment plant function efficiently. Much of the failure is traced to limited 

institutional and financial capacity which has resulted in insufficient support for their operation and maintenance 

(Murray et al., 2010).   

Uncontrolled discharge of septic and faecal sludge has polluted the beaches, rivers and other water 

bodies leading to the main cause of cholera and typhoid. Currently, huge volume of raw faeces is dumped into 

water resources and the sea at Korle-Gonno in Accra thereby threatening human health, ecosystems and 

biodiversity (Bosque-Hamilton, 1999; Daily Graphic, 2013).  

The disposal of wastewater is a major problem faced by municipalities, particularly in the case of large 

metropolitan areas, with limited space for land based treatment and disposal. On the other hand, wastewater is 

also a resource that can be applied for productive uses since wastewater contains nutrients that have the potential 

for use in agriculture, aquaculture, and other activities. 

In both developed and developing countries, the most prevalent practice is the application of municipal 

wastewater (both treated and untreated) to land. In developing countries, though standards are set, these are not 

always strictly adhered to. Wastewater, in its untreated form, is widely used for agriculture and aquaculture and 

has been the practice for centuries in countries such as China, India and Mexico (Hussain et al., 2002). 

Reuse-oriented waste management systems on the other hand are able to deliver public and 



Chemistry and Materials Research                                                                                                                                                    www.iiste.org 

ISSN 2224- 3224 (Print) ISSN 2225- 0956 (Online) 

Vol.9 No.1, 2017 

 

35 

environmental health benefits associated with adequate sanitation, while also reduce significantly, capital and 

operational cost of wastewater and sludge treatment (Murray et al., 2010).  

Composition of Wastewater 

Though the actual composition of wastewater may differ from community to community, all municipal 

wastewater contains the following broad groupings of constituents: 

• Organic matter 

• Nutrients (Nitrogen, Phosphorus, Potassium) 

• Inorganic matter (dissolved minerals) 

• Toxic chemicals 

• Pathogens 

A brief overview of the wastewater constituents, parameters, and possible impacts are given in table 1. 

Table 1. Pollutants and contaminants in wastewater and their potential impacts through agricultural use. 

Pollutants Contaminants       Potential impact 

Plant food nutrients N, P, K, etc. - Excess N: potential to cause nitrogen injury, excessive 

vegetative growth, delayed growing season and 

maturity and potential to cause economic loss to farmer 

- Excessive amounts of N, and P can cause excessive 

growth of undesirable aquatic species. (eutrophication) 

- nitrogen leaching causes groundwater pollution with 

adverse health and environmental impacts 

Suspended solids Volatile compounds, 

settleable, suspended 

and colloidal impurities 

- Development of sludge deposits causing anaerobic 

conditions. 

- plugging of irrigation equipment and systems such as 

sprinklers 

Pathogens Viruses, bacteria, 

helminth eggs, fecal 

coliforms etc. 

- can cause communicable diseases  (discussed in detail 

later) 

Biodegradable organics BOD, COD - depletion of dissolved oxygen in surface water 

- development of septic conditions 

- unsuitable habitat and environment 

- can inhibit pond-breeding amphibians 

- fish mortality 

- humus build-up 

Stable organics Phenols, pesticides, 

chlorinated 

hydrocarbons 

- persist in the environment for long periods 

- toxic to environment 

- - may make wastewater unsuitable for irrigation 

Dissolved inorganic 

substances 

TDS, EC, Na, Ca, Mg, 

Cl, and B 

- cause salinity and associated adverse impacts 

- phytotoxicity 

- affect permeability and soil structure 

Heavy metals Cd, Pb, Ni, Zn, As, Hg, 

etc 

- bio accumulate in aquatic organisms (fish and 

planktons) 

- accumulate in irrigated soils and the environment 

- toxic to plants and animals 

- systemic uptake by plants 

- subsequent ingestion by humans or animals 

- possible health impacts 

- may make wastewater unsuitable for irrigation 

Hydrogen ion 

concentrations 

pH - especially of concern in industrial wastewater 

- possible adverse impact on plant growth due to acidity 

or alkalinity 

- impact sometimes beneficial on soil flora and fauna 

Residual chlorine in 

tertiary treated 

wastewater 

Both free and combined 

chlorine 

- leaf-tip burn 

- groundwater, surface water contamination 

(carcinogenic effects from organochlorides 

- formed when chlorine combines with residual organic 

compounds 

- greenhouse effect 

Source: Partly adapted and updated from Asano et al., (1985). 



Chemistry and Materials Research                                                                                                                                                    www.iiste.org 

ISSN 2224- 3224 (Print) ISSN 2225- 0956 (Online) 

Vol.9 No.1, 2017 

 

36 

Waste water treatment processes 

Wastewater treatment processes include waste stabilisation ponds, wastewater storage and treatment reservoirs, 

and septic tanks, up flow anaerobic sludge beds (UASB’s) and constructed wetlands. These require low amount 

of energy for operation. Energy intensive systems include aerated lagoons, activated sludge systems, bio filters, 

and rotating biological contactors. These are preceded by primary sedimentation and all are followed by 

secondary sedimentation, and if required, by disinfection, commonly through chlorination or maturation ponds 

(Jiménez et al., 2010).  The following are some of the treatment processes Waste stabilisation ponds (WSP’S), 

Waste storage and treatment reservoirs (WSTR’S), Constructed wetlands, Up flow anaerobic sludge bed / 

blanket (UASB’s) 

In Ghana, a private University, aware of scarcity of water due to its location and the possibility of waste 

water treatment and reuse, initiated a decentralised liquid waste treatment facility on its new campus on the hills 

of Akwapim overlooking Berekuso Township.  Its main water sources are harvested rainfall and a borehole. To 

manage its scarce water resources, the institution recover, recycles and re-use water from its domestic sewage 

(both black and grey water) for the irrigation of its landscape and Biogas production. 

This study is aimed at determination of the efficiency of the system by evaluating the physico-chemical 

parameters (Temperature, pH, Electrical conductivity, suspended solids (SS), biochemical oxygen demand 

(BOD), Chemical oxygen demand (COD), total dissolved solids (TDS), sulphate, phosphate, ammonia, nitrate) 

of the final effluent of waste water for the purposes of irrigation and to compare derived values of bacteriological 

and physico-chemical parameters to internationally accepted guideline values. 

It is anticipated that information generated from the analysis of its wastewater treatment system will 

reveal the system’s efficiency and reliability.  

The private university uses a decentralised/on-site reuse-oriented wastewater treatment system 

Decentralised/on-site reuse-oriented wastewater treatment system 

Urban wastewater reuse is developing rapidly, particularly in large cities. Japan is the leader in urban wastewater 

reuse, with 8% of the total recycled water (about 2,113 mg/d or 8 million m³/year) used for urban purposes. The 

most common urban uses are for the irrigation of green areas (parks, golf courses and sports fields), road 

cleaning, car washing and fire fighting. Another major type of reuse is on-site water reuse within commercial 

and residential buildings. For example, Australia, Canada, Japan and the UK use treated domestic wastewater for 

toilet flushing. Golf course irrigation is reported as the most rapidly growing application of urban water reuse in 

Europe. (USEPA, 1999) Wastewater treatment and reuse may have a lower cost than developing new water 

supply sources, particularly for low quality reuse in toilet flushing and similar non potable urban uses. (USEPA, 

1999)   

Decentralised or on-site, reuse-oriented wastewater treatment system uses an innovative technology 

which can be easily operated and maintained. Unlike conventional central treatment plants, it does not require 

massive capital to operate.  

Urban planners and sanitation experts now see the importance of introducing and adopting decentralised 

systems for urban wastewater and faecal sludge management that utilise the resource potential of human liquid 

waste in ways that have the greatest benefits. It shifts the goal of sanitation from being solely the safe disposal of 

wastewater to maximizing the extent to which embodied resources are safely captured and allocated (Murray et 

al., 2010). 

  



Chemistry and Materials Research                                                                                                                                                    www.iiste.org 

ISSN 2224- 3224 (Print) ISSN 2225- 0956 (Online) 

Vol.9 No.1, 2017 

 

37 

Decentralised liquid waste treatment system used by the University. 

 
Figure 1: Decentralised liquid waste treatment system 

Sewage from the University campus (i.e. faeces and urine) (1) is collected and transported into an Up 

flow Anaerobic Sludge Bed (UASB) (3) where the organic material is digested into a stabilised sludge. The 

effluent produced i.e. black water is channelled into a primary filter (4) where it is mixed with grey water from 

campus (2) (i.e. water from bathing, laundry and kitchen wastewater). The mixture is then filtered through an 

activated carbon in a bio-filter (5) from where it is routed through a series of eight constructed ponds/beds made 

up of Reed plant species ( Phragmites australis )  (6) used for phytoremediation  in wastewater treatment. 

Bioremediation through bacterial action on the surface of roots and leaf litter removes some of the nutrients in 

biotransformation. The water finally flows into an effluent pump (7) from where it is pumped into Storage tank 

(8), through disinfection system (9), into a pump house (10). From here, the recycled/treated effluent is used for 

irrigation. Biogas produced from the UASB (11) is channelled to the campus kitchen (12) where it is used for 

culinary purposes. 

Problems associated with decentralised liquid waste treatment systems 

In spite of the numerous advantages associated with decentralised liquid waste treatment systems in developing 

countries, such as low investment, operational and maintenance costs, major constrains still exists. These are 

related to undefined and hazardous composition of the stabilised sludge and treated effluent, and the uncertainty 

of the design or applied technology which may not adequately handle all contaminants. Hodgson, 1998 reported 

the health risk associated with pathogens in treated effluents used for irrigation. Other general constraints relates 

to the fate of excess nutrients in the environment, fate of micro-pollutants, the fate of pathogens and problem 

related to soil salinization (Van Lier et al.,1999).  

Etnier et al., 2004 spoke about the little research done to establish the long term performance of 

decentralised wastewater treatment systems, with regard to their management, cost-effectiveness, reliability, 

maintenance and monitoring. 

Urban wastewater reuse is developing rapidly, particularly in large cities. Japan is the leader in urban 

wastewater reuse, with 8% of the total recycled water (about 2,113 mg/d or 8 million m³/year) used for urban 

purposes. The most common urban uses are for the irrigation of green areas (parks, golf courses and sports 

fields), road cleaning, car washing and fire fighting. Another major type of reuse is on-site water reuse within 